
TIFA 
 

JUNE 15, 2023 



 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

AGENDA 
 



TIFA LLC MEETING AGENDA 
June 15, 2023 

11:00 a.m. 
MEETING LOCATION 
CITY OF TITUSVILLE 

CITY HALL, COUNCIL CHAMBER, SECOND FLOOR 
555 S. WASHINGTON AVENUE – TITUSVILLE, FLORIDA 

Call in Number:   
(US) 1-877-304-9269 (PIN: 480560) 

 
Roll Call 
 
Action Items 
 I. Approval of the Minutes of the TIFA LLC Meeting May 18, 2023 (Presenter: 

Jeremy Lebrun) 
 
 II. Scoring and Consideration of Action on RFP Submissions 
 
Financial Items and Reports 
 III. Ratification of Expenses Paid from Operating Account and Request for 

Reimbursement (Presenter:  Jeremy Lebrun) 
 
 IV. Presentation of Financial Statements 
 
 V. Consideration of Capital Distribution Notice 
[...]
Senior Project Manager 

 

 

Education 
BS – Civil Engineering Georgia Institute of 
Technology, 1994 
MBA – Business Administration, University 
of Florida, 2001 

Years of Experience 
With AECOM: 5 
With Other Firms: 24 
 
 

License/registrations 
Professional Engineer: Florida, Texas and South 
Carolina 
 

Ms. Lyons has over 29 years of experience as an engineer specializing in public infrastructure programs. She has expertise in planning, design, project 
management and construction management of projects throughout the State of Florida and the United States. She has served as program or project manager for 
numerous engineering planning, design and construction programs and has extensive experience in feasibility studies, master plans and the development of 
capital programs. She has demonstrated project and construction management skills to consistently deliver complex small and large scale multi-disciplinary 
projects on time and within budget using multiple technologies. 

Project Experience

Senior Project Manager, Area III Wellfield Electrical 

Project,  City of Titusville. Ms. Lyons is a senior project 

manager for the evaluation and repair of the private 

electrical transmission system at the City of Titusville’s Area 

III Wellfield. The project includes evaluation of the existing 

power system, designs and equipment specifications for 

repairs to damaged portions, and prioritization of upgrades 

to the remainder of the electrical system for resiliency and 

to meet current building code requirements.  

Senior Project Manager, Water Plant Improvements for 

Hydrogen Sulfide Removal, Toho Water Authority. Ms. 

Lyons is a senior project manager for the evaluation of 

hydrogen sulfide upgrades required for nine (9) water 

treatment facilities for the Toho Water Authority. The 

project includes water quality sampling, pilot testing, 

preliminary design and final design of upgrades to multiple 

water treatment facilities. 

Senior Project Manager, Ozone Improvements Project, 

Orlando, FL. Ms. Lyons was a senior project manager for 

the study, design and construction services for the phased 

upgrading of seven operational ozone systems for 

groundwater treatment plants for hydrogen sulfide 

oxidation and disinfection by product reduction. The plants 

have design capacities ranging from 10 to 44 mgd. During 

the study phase, the ozone process at each plant was 

evaluated to achieve multiple water quality objectives 

including hydrogen sulfide oxidation, disinfection for 4-log 

virus inactivation and reduction in disinfection by-product 

formation. This project includes alternative delivery by a 

Construction Manager at Risk (CMAR). 

Senior Project Manager, Brackish Groundwater 

Desalination Program, San Antonio, Texas. Ms. Lyons 

served as senior project manager for the design of a 

brackish groundwater desalination facility in for the City of 

San Antonio in Bexar County, Texas. The project was 

designed to meet the City's water needs over the next 50 

years while reducing dependence on the Edwards Aquifer. 

The plant will have an initial capacity of 12 million gallons 

per day (mgd) and is easily expandable to 30 mgd. The 

overall site is master planned to support a 60 mgd facility. 

The treatment facilities included cartridge filters, three 

stage reverse osmosis treatment skids, calcite contactors, 

degasifiers, membrane cleaning facilities, and chemical 

feed facilities. The treatment facility was part of the $100M 

program to bring a drought resistant water supply to the 

region and included brackish groundwater wells, pipelines, 

the treatment facility and deep injection wells. 

Senior Project Manager, Surface Water Treatment Plant 

Improvements, Lee County, FL. Ms. Lyons served as the 

senior project manager for upgrades to the Olga Water 

Treatment Facility in Lee County, Florida. The purpose of 

the project was to improve taste and odor in the finished 

water. The improvements included the addition of granular 

activated carbon as well as the replacement of the existing 

acid, sodium hypochlorite and fluoride systems.  

Senior Project Manager, Booster Station for System 3A, 

Broward County, FL. Ms. Lyons served as the senior 

project manager for design of a new water booster station 

at the Ft. Lauderdale International Airport in Broward 

County. The improvements included high service pumps 

rated for 7,000 gpm, sodium hypochlorite and ammonium 

sulfate facilities. The purpose of the project was to increase 

pressure for fire flow at the airport as well as improve water 

quality on the airport property during periods of low 

demand. 

Senior Project Manager, Water Booster Station 

Upgrades, Naples, FL. Ms. Lyons served as the senior 

project manager for design of improvements at the 

Solana Road and East Naples Booster Pump Stations. 

Improvements included replacement of the existing high 

service pumps and new emergency power generation 

facilities. The project included hydraulic modeling to 

support the high service pump improvements, which 

increased the pump capacities to 9 mgd at the East Naples 

facility and 13 mgd at the Solana Road site. 

Senior Project Manager, Reverse Osmosis Water 

Treatment Facility, Punta Gorda, FL. Ms. Lyons served as a 

Senior Project Manager for the design of a reverse osmosis 

water treatment facility for the City of Punta Gorda, Florida. 

The 6.0 mgd facility was designed to supplement the City’s 



 

AECOM 12  

existing surface water treatment facility. The City’s surface 

water treatment facility was not in compliance with TDS 

requirements during low flow times of the year. The new RO 

facility was utilized as blending to lower the TDS in the 

finished water. This project also involved abandoning the 

City’s existing raw water ASR wells which were not in 

compliance with required limitations for arsenic. The 

existing ASR wells were converted to water supply wells for 

the new RO water treatment facility.  

Project Manager, Design Build of Two Reverse Osmosis 

Water Treatment Facilities, Desoto County, FL. Ms. Lyons 

served as project manager for the design, permitting and 

construction administration of two reverse osmosis water 

treatment facilities for Desoto County, Florida executed as 

a design build contract. In partnership with Cardinal 

Contractors, Ms. Lyons completed the design, permitting 

and construction administration for the two facilities, which 

were rated at 0.25 mgd and 0.75 mgd. Each facility included 

micron filters, chemical feed, degasification and 

disinfection facilities. Concentrate disposal was via existing 

County wastewater facilities. The permitting for this 

concentrate disposal method was also completed as part of 

this contract. 

Project Engineer, Reverse Osmosis Water Treatment 

Facility, Palm Bay, FL. Ms. Lyons served as a project 

engineer for a reverse osmosis water treatment facility for 

Palm Bay, Florida. As a project engineer, Ms. Lyons 

designed the well pump facilities, raw water transmission 

facilities, and concentrate disposal force main. Ms. Lyons 

also completed the permitting for the concentrate disposal 

via the City’s existing wastewater treatment facility.  

Project Engineer, Filter Improvements, North Port, FL. 

Ms. Lyons served as project engineer for the permitting, 

design and construction administration of filter 

improvements at the Myakkahatchee Creek Water 

Treatment Facility. The project included replacement of the 

media, underdrains and backwash system for the filtration 

system at this surface water treatment facility. 

Project Engineer; High Service Pump Improvements, 

Flagler Beach, FL. Ms. Lyons served as the project 

engineer for upgrades to the City of Flagler Beach water 

treatment facility including new high service pumps and 

telemetry system upgrades. 

Project Engineer, Water Treatment Facility, Orange City, 

FL. Ms. Lyons served as project engineer for the design, 

permitting and construction administration of the Saxon 

Water Treatment Facility in Orange City, Florida. The facility 

includes aeration, chlorination, storage and high service 

pumping facilities. 

City of Titusville, Biosolids Improvements at Water 

Reclamation Facilities, Titusville, FL. Senior project 

manager for design and construction of biosolids 

improvements for the City of Titusville. The first phase of 

the project included design and procurement of a trailer 

mounted screw press. The press was trailer mounted so 

that it could be utilized at the Blue Heron WRF and also at 

the Osprey WRF as a backup to existing dewatering 

equipment. The project also included preliminary design for 

additional dewatering improvements at the Blue Heron WRF 

including additional screw presses and canopy structure for 

the new equipment. 

Senior Project Manager, Eastern Water Reclamation 

Facility Phase V Improvements, Orange County, FL. Ms. 

Lyons was a senior project manager for the construction of 

the Phase V expansion to the Eastern WRF from 19 mgd to 

24 mgd. This project included a new pretreatment structure 

with band screens and stacked vortex Headcell grit removal 

system; upgrades to the existing treatment trains including 

new fine bubble diffusers, blowers, mixing equipment and 

supplemental carbon system; a new spiral blade clarifier; 

four flow diversion structures; new disk filters; new chlorine 

contact chamber; new sludge thickening equipment; new 

effluent pumps as well as electrical and SCADA 

improvements. 

Senior Project Manager, Conserv I Water Reclamation 

Facility Treatment Optimization and Upgrades 

Evaluation, City of Orlando. Ms. Lyons was a senior project 

manager for this facility evaluation which recommended the 

addition of new stacked vortex Headcell grit removal 

system, rehabilitation of the existing flow equalization basin, 

upgrading the existing aeration basin for biological nutrient 

removal, addition of a second biological nutrient removal 

train, conversion of the existing final clarifiers to secondary 

clarifiers, rehabilitation and expansion of the existing filters, 

expansion of the chlorine contact chamber and the 

replacement of the existing effluent pumps. 

Senior Project Manager, South Water Reclamation 

Facility Phase V Improvements, Orange County, FL. Ms. 

Lyons is a senior project manager for the construction of 

the Phase V expansion to the South WRF from 43 mgd to 56 

mgd.  

Senior Project Manager, South Water Reclamation 

Facility Influent Pump Station Improvements, Orange 

County, FL. Ms. Lyons is a senior project manager for the 

construction of a new influent pump station at the South 

WRF.  

Senior Project Manager, Barefoot Bay WRF Blower and 

Air Piping Improvements, Brevard County, FL.  Ms. Lyons 

served as the senior project manager for the design of air 

piping and blower improvements ate the Barefoot Bay WRF.  

The improvements included relocating the existing blowers 

to an outdoor space, addition of a canopy to provide 

projection from the weather and new stainless steel air 

piping. 
 

 
 



 

AECOM 13  

 
 

Resume: Stephen Bazor, PE, CDT 
Electrical Engineer 
 

 

Education 
BSEE, Electrical Engineering  
University of South Alabama  
2001 

Years of Experience 
With AECOM: 2 
With Other Firms: 23 
 
 

License/Registrations 
Alabama – P.E. 26968 
Florida – P.E. 80112 
Mississippi – P.E. 26852 
NCEES Record ID 19-
314-98 

Areas of Expertise 
Design and 
Construction of Water 
and Wastewater 
Improvements  

Stephen Bazor – Has over 22 years of experience as an electrical and control systems engineer in consulting and integrator roles. 
His project experience includes commercial and industrial design associated with municipal, county, state, coal mining, pulp & 
paper, and steel industries. 

Stephen has been responsible for developing proposals, preliminary design & feasibility studies, public contract documents & 
drawings, technical specifications, and construction cost estimates.  Designs include power distribution, power system analyses, 
protective device coordination, lighting, control & instrumentation systems, and SCADA & communications.  Roles have included 
engineer of record, project manager, design lead, and owner’s construction representative. 

Stephen is proficient in AutoCAD (Standard and Electrical), ETAP Electrical Power System Analysis, SKM PowerTools Power 
System and Arc Flash Analysis Software, and Microsoft Word & Excel. 

Project Experience  

 

Electrical Engineer, Area III Wellfield Electrical Project,  

City of Titusville. Mr. Bazor is the electrical engineer for the 

evaluation and repair of the private electrical transmission 

system at the City of Titusville’s Area III Wellfield. The 

project includes evaluation of the existing power system, 

designs and equipment specifications for repairs to 

damaged portions, and prioritization of upgrades to the 

remainder of the electrical system for resiliency and to 

meet current building code requirements.  

Collier County, Florida–NCWTF Headworks Design.  The 
project consists of the design of a new 85 MGD pretreatment 
facility that includes four (4) coarse screens, four (4) 
degritters, four (4) fine screens, screenings and grit 
collection/disposal, odor control, electrical distribution, 
lighting, PLC-based control systems, an electrical & controls 
building, fire alarms, and permitting.  

City of Titusville, Biosolids Improvements at Water 
Reclamation Facilities, Titusville, FL. Electrical Engineer 
for design and construction of biosolids improvements for the 
City of Titusville. The first phase of the project included 
design and procurement of a trailer mounted screw press. 
The press was trailer mounted so that it could be utilized at 
the Blue Heron WRF and also at the Osprey WRF as a 
backup to existing dewatering equipment. The project also 
included designs for additional dewatering improvements at 
the Blue Heron WRF including additional screw presses and 
canopy structure for the new equipment. 

City of Fort Myers (FL)– Master Pump Station 100.  
Electrical and instrumentation design of a new 5 MGD main 
sanitary sewer pumping station.  The MPS consists of three 
(3) 150 hp submersible pumps, 600 kW generator, VFDs, an 
odor control system, instrumentation, SCADA, and building 
including HVAC.   

Stephen designed the electrical and instrumentation/ control 
systems including drawings and specifications, administered 

the electrical service with Florida Power & Light Company, 
performed conductor and raceway sizing calculations, design 
for service, feeders, and branch-circuits, and assisted in the 
application for the Florida DEP application. 

Seminole County (FL) – Lift Station SE 291.  Electrical and 
instrumentation design of a new residential sanitary sewer lift 
station.  The lift station consists of two (2) 7.5 hp submersible 
pumps, 25 kW generator, motor starters, instrumentation, 
and SCADA.   

Stephen designed the electrical and instrumentation/ control 
systems including drawings and specifications, administered 
the electrical service with Duke Energy, performed conductor 
and raceway sizing calculations, design for service, feeders, 
and branch-circuits, and assisted in the application for the 
Florida DEP application. 

City of Panama City (FL) – Tarpon Dock Draw Bridge 
Upgrade. Design to upgrade outdated electrical service & 
distribution and controls. Existing equipment has been in 
service for 60 years with minor upgrades throughout the 
years. Stephen designed the new electrical service, 
automatic transfer switch, emergency generator, motor 
starter enclosure, conversion of existing relay-logic controls 
with a PLC-based control system, and interfacing with 
existing bridge and water safety instrumentation and traffic 
control. The design included load calculations, conduit and 